OP Plate Tree

ITEM NO. DESCRIPTION QTY
1 FOOT FRAME-LEFT 1
FOOT FRAME-RIGHT 1
MAIN FRAME 1
BAR HOLDER 2
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5 PLATE STORAGE
6 OPTUBE
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BOLT M10°75
WASHER @10
NYLON LOCK NUT M10
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10 BUFFER
11 SCREW M10*10
12 BOLT M10°70
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